



Test Order/Report No: BVIPL: ARRCOAT POLISHED PLASTER/25951C/1611/6/2020
Job ID No: 2020/Jun/331202-(UIN-20012318)

Date of Issue: 30-07-2020
Date of Receipt: 29-06-2020
Page 1 of 1

Issued to: Konzept Kreations

548-B, 2nd Floor, Rishi Nagar, Rani Bagh, Delhi-110034

TEST REPORT ON ARRCOAT POLISHED PLASTER

Source of Sample# : Konzept Kreations
No. of Sample Tested : 1 (One)
Customer Reference# : Letter Dated 25.06.2020
Project# : Not Furnished
Condition of Sample : Satisfactory
Sample Drawn By : Customer
Sample Identification# : ARRCOAT POLISHED PLASTER
Grade/Type# : Not Furnished
Brand# : Not Furnished
Period of Test : 29.06.2020 to 28.07.2020

Mechanical Testing-(Building Material)

S. No.	Tests	Results	Test Method
1.	Compressive Strength, (N/mm²)		
	- 28 Days	9.1	ASTM-C-109
2.	Flexural Strength, N/mm²		
	- 28 Days	5.2	ASTM C-580
3.	Water Retention Test, %	93.8	IS: 2250
4.	Water Powder Ratio	0.42	----

As furnished by customer.

- Note: 1. The results relate only to the samples tested.
2. Report shall not be reproduced, except in full, without the written approval of the lab.
3. The report shall be read in line with the disclaimer given at rear side of this report.
4. Any corrections invalidate this report.

For **BUREAU VERITAS (INDIA) PRIVATE LIMITED**
Construction Services Laboratory



N.K. GOEL

Authorised Signatory
(Mechanical)

